

Burch

Fabric Testing Laboratory

Pattern Tested: ABYSS

Date: 5/29/2019

Tested For: BURCH

Test Performed: **Cal TB 117-2013**

NFPA 260-2013/UFAC 1 Based on Cal 117-2013 Results

Cigarette Ignition Resistance of Fabric Intended for Use in Upholstered Furniture

RESULTS:

Specimen	Ignition (Yes/No/SE)	Char Length On Vertical Panel (inches)
#1	DNI	1.00
#2	DNI	1.00
#3	DNI	1.00

SE - Indicates that the cigarette self extinguished prior to burning its entire length. When this occurs, a "retest" of that specimen is performed

Remarks: NONE

Classification System:

Class 1 - For each specimen: No obvious ignition; char length less than 1.75"
(Indicates propensity to resist cigarette ignition in conjunction with standard foam filling material.)

Class 2 - For any specimen: Obvious ignition or char length 1.75" or greater
(Indicates inability to resist cigarette ignition with standard foam filling materials)

Conclusion: Based on the above results and acceptance criteria, the item tested is assigned a:

(**XX**) Class 1 Rating
() Class 2 Rating

Certification: I certify that the above results were the result of testing on the construction listed above in accordance with the testing procedures and equipment specified by Cal TB 117-2013

David T Ryan

Authorized Signature

Wearbest Sil-Tex Mills, Ltd.